TECHNICAL REVIEW COMMITTEE OF THE
BOARD FOR WATERWORKS AND WASTEWATER WORKS
OPERATORS AND ONSITE SEWAGE SYSTEM
PROFESSIONALS

Tentative AGENDA APRIL 10, 2023
10:00 A.M. TRAINING ROOM-- FIRST FLOOR

DEPARTMENT OF PROFESSIONAL AND OCCUPATIONAL REGULATION

PERIMETER CENTER -- 9960 MAYLAND DRIVE
RICHMOND, VIRGINIA 23233

l. CALL TO ORDER

11. EMERGENCY EVACUATION PROCEDURES

1. APPROVAL OF AGENDA
a. Technical Review Committee Agenda, April 10, 2023

V. WELCOME AND OVERVIEW OF COMMITTEE

V. PUBLIC COMMENT PERIOD
VI. RESOURCES AND INFORMATION
VII. DISCUSSION OF EQUIVALENCY
a. Facility Classifications
b. Technical Language Used in other Jurisdictions
VIlIl. COMPLETE CONFLICT OF INTEREST FORMS AND TRAVEL VOUCHERS
[...]
diploma or license facilit ears
GED y y
Bachelor's or Class 2 or
\ Class 2 )
master's i Two years higher One year
icense -
degree facility
Associate's Class 2 Cla.ss 2or One and one-
. Three years higher
degree license - half years
facility
Class 1 High school Class 2 or
. Class 2 .
diploma or license Four years higher Two years
GED facility
No high Class 2 or Four and
school Class 2 . .
. ; Nine years higher one-half
diploma or license 1s
GED facility years

Where applicable, the current license held, minimum experience, and the facility type must
coincide with the category of license for which the application is being submitted.

B. The direct supervisor shall certify the experience on the application form as accurate and
relevant to the classification and category of license for which is being submitted. In the event
that a licensed operator is not available to certify the experience of the applicant, the experience
may be certified by a representative of the facility owner with first-hand knowledge of the
applicant's experience.

Statutory Authority




§8 54.1-201 and 54.1-2301 of the Code of Virginia.

Historical Notes

Derived from Virginia Register Volume 33, Issue 11, eff. April 1, 2017.



Virginia Administrative Code

Title 18. Professional And Occupational Licensing

Agency 160. Board For Waterworks And Wastewater Works Operators And Onsite Sewage System
Professionals

Chapter 30. Waterworks and Wastewater Works Operators Licensing Regulations

Part VI. Standards of Practice and Conduct

18VAC160-30-360. Wastewater works.
A. A Class 4 wastewater works licensee may operate any wastewater works as follows:

1. A wastewater works employing biological mechanical methods (i.e., mechanical treatment
process defined as those containing aerated and mixed flows using electrical or outside energy
sources) with a design hydraulic capacity greater than 1,000 gallons per day but equal to or less
than 0.04 MGD;

2. A wastewater works employing natural treatment methods (referenced in 9VAC25-790-870
as land treatment utilizing a secondary process for pretreatment followed by irrigation,
overland flow infiltration-percolation, or combination thereof or aquatic ponds or constructed
wetlands) with a design hydraulic capacity greater than 1,000 gallons per day but equal to or
less than 1.0 MGD; or

3. Any other wastewater works classified by DEQ or VDH as a Class 4 wastewater works.
B. A Class 3 wastewater works licensee may operate any wastewater works as follows:

1. A wastewater works using biological treatment methods consisting of but not limited to (i)
suspended growth reactors, (ii) aerated lagoons, (iii) constructed wetlands, (iv) filters or other
attached growth contactors, (v) processes utilizing biological nutrient control, or (vi) processes
utilizing land treatment having a design hydraulic capacity greater than 0.04 MGD, but equal
to or less than 0.5 MGD;

2. A wastewater works using natural treatment methods (referenced in 9VAC25-790-870 as
land treatment utilizing a secondary process for pretreatment followed by irrigation, overland
flow infiltration-percolation, or combination thereof or aquatic ponds or constructed
wetlands) with a design hydraulic capacity greater than 1.0 MGD;

3. A wastewater works using advanced waste treatment methods consisting of but not limited
to (i) ammonia stripping, (ii) breakpoint chlorination, (iii) carbon adsorption, (iv) chemical
coagulation, (v) flocculation, (vi) precipitation, (vii) filtration, or (viii) demineralization (i.e.,
ion exchange, reverse osmosis, or electrodialysis) having a design hydraulic capacity greater
than 1,000 gallons per day but equal to or less than 0.1 MGD; or

4. A wastewater works classified by DEQ or VDH as a Class 3 or Class 4 wastewater works
facility.

C. A Class 2 wastewater works licensee may operate any wastewater works as follows:



1. A wastewater works using biological treatment methods consisting of but not limited to (i)
suspended growth reactors, (ii) aerated lagoons or constructed wetlands, (iii) filters or other
attached growth contactors, (iv) processes utilizing biological nutrient control, or (v) processes
utilizing land application having a design hydraulic capacity greater than 0.5 MGD but equal to
or less than 5.0 MGD;

2. A wastewater works using advanced waste treatment methods consisting of but not limited
to (i) ammonia stripping, (ii) breakpoint chlorination, (iii) carbon adsorption, (iv) chemical
coagulation, (v) flocculation, (vi) precipitation, (vii) filtration, (viii) demineralization (i.e., ion
exchange, reverse osmosis, or electrodialysis) and having a hydraulic capacity greater than 0.1
MGD but equal to or less than 2.5 MGD; or

3. A wastewater works classified by DEQ or VDH as a Class 2, Class 3, or Class 4 wastewater
works.

D. A Class 1 wastewater works licensee may operate any wastewater works as follows:

1. A wastewater works using biological treatment methods consisting of but not limited to (i)
suspended growth reactors, (ii) aerated lagoons or constructed wetlands, (iii) filters or other

attached growth contactors, (iv) processes utilizing biological nutrient control, (v) processes
utilizing land treatment and having a hydraulic capacity greater than 5.0 MGD;

2. A wastewater works using advanced waste treatment methods consisting of but not limited
to (i) ammonia stripping, (ii) breaking chlorination, (iii) carbon adsorption, (iv) chemical
coagulation, (v) flocculation, (vi) precipitation, (vii) filtration, (viii) demineralization (i.e., ion
exchange, reverse osmosis, or electrodialysis) and having a design capacity greater than 2.5
MGD; or

3. A wastewater works classified by DEQ or VDH as a Class 1, Class 2, Class 3, or Class 4
wastewater works.

Statutory Authority
88 54.1-201 and 54.1-2301 of the Code of Virginia.

Historical Notes

Derived from Virginia Register Volume 33, Issue 11, eff. April 1, 2017; Errata, 33:15 VA.R. XXXX
March 20, 2017.



Virginia Administrative Code

Title 18. Professional And Occupational Licensing

Agency 160. Board For Waterworks And Wastewater Works Operators And Onsite Sewage System
Professionals

Chapter 30. Waterworks and Wastewater Works Operators Licensing Regulations

Part VI. Standards of Practice and Conduct

18VAC160-30-370. Waterworks.
A. A Class 6 waterworks licensee may operate any waterworks as follows:

1. A waterworks serving fewer than 400 persons that provides no treatment or employs one or
more of the following treatment processes: (i) hypochlorination for disinfection, (ii) corrosion
control with calcite or magnesium oxide contactors or solution feed except with caustic, or (iii)
sequestration by solution feed; or

2. A waterworks classified by VDH as a Class 6 waterworks.
B. A Class 5 waterworks licensee may operate any waterworks as follows:

1. A waterworks serving 400 or more persons that provides no treatment or employs one or
more of the following treatment processes: (i) hypochlorination for disinfection, (ii) corrosion
control with calcite or magnesium oxide contactors or solution feed except with caustic, or (iii)
sequestration by solution feed; or

2. A waterworks classified by VDH as a Class 5 waterworks.
C. A Class 4 waterworks licensee may operate any waterworks as follows:

1. A waterworks or treatment facility serving fewer than 5,000 persons or having a treatment
facility capacity of less than 0.5 MGD and employing one or more of the following: (i)
disinfection other than with hypochlorination, (ii) caustic soda feed, (iii) iron and manganese
removal, (iv) ion exchange, (v) slow sand filtration, (vi) aeration, (vii) rechlorination other than
with hypochlorination, (viii) activated carbon contactors, (ix) membrane or other filtration
technologies without chemical coagulation, or (x) fluoridation with a saturator; or

2. A waterworks classified by VDH as a Class 4 waterworks.
D. A Class 3 waterworks licensee may operate any waterworks as follows:

1. A waterworks or treatment facility serving fewer than 5,000 persons or having a treatment
facility capacity less than 0.5 MGD, whichever is greater, and employing conventional filtration
or chemical coagulation in combination with membrane filtration;

2. A waterworks or treatment facility serving 5,000 or more persons or having a treatment
facility capacity of 0.5 MGD or more, whichever is greater, and employing one or more of the
following: (i) disinfection other than with hypochlorination, (ii) caustic soda feed, (iii) iron and
manganese removal, (iv) ion exchange, (v) slow sand filtration, (vi) aeration, (vii)



rechlorination other than with hypochlorination, (viii) activated carbon contactors, (ix)
membrane or other filtration technologies without chemical coagulation, or (x) fluoridation
with a saturator or acid feed;

3. A waterworks or treatment facility employing fluoridation with other than a saturator not
considered a Class 1 or Class 2 waterworks; or

4. A waterworks classified by VDH as a Class 3 waterworks.
E. A Class 2 waterworks licensee may operate any waterworks as follows:

1. A waterworks or treatment facility serving 5,000 or more persons but fewer than 50,000
persons or having a treatment facility capacity of 0.5 MGD or more but less than 5.0 MGD,
whichever range applies, and employing rapid rate conventional filtration chemical
coagulation in combination with membrane filtration;

2. A waterworks or treatment facility serving fewer than 50,000 persons or having a treatment
facility capacity of less than 5.0 MGD employing high rate conventional filtration; or

3. A waterworks classified by the VDH as a Class 2 waterworks.
F. A Class 1 waterworks licensee may operate any waterworks as follows:

1. A waterworks or treatment facility serving 50,000 or more persons or having a treatment
facility capacity of 5.0 MGD or more and employing conventional filtration or chemical
coagulation in combination with membrane filtration; or

2. A waterworks classified by VDH as a Class 1 waterworks.

Statutory Authority
88 54.1-201 and 54.1-2301 of the Code of Virginia.

Historical Notes

Derived from Virginia Register Volume 33, Issue 11, eff. April 1, 2017.



Current Process for Establishing Licensing Equivalency

Request Letter of Good Determine License Class Review Exam Application Aporoval
Standing Eligibility Information PP PP

e Verifies licensure in
other state

e States usually include
experience, education,
and exam requirements

e Sometimes exam scores

or other exam specific
information is included

® Review state license
classes and facility
requirements to
determine equivalent
class/facility

* Review applicant
experience verification
forms to determine
equivalency according
to 18VAC160-30-360
and 18VAC160-30-370

* Request and/or review
examination
information

e ABC/WPI exam for
proper license class
automatically accepted

e Exams other than
ABC/WPI are forwarded
to the exams staff to
determine equivalency
to ABC exam

e |f an exam is
determined to be
equivalent, any and all
confirmation/research
material is placed on
file with the application

e Licensing staff reviews
all aspects of
application to
determine approval

¢ After staff review, out-
of-state applications
are forwarded to the
Licensing Administrator
for final
review/approval

e Applicants staff are
unable to approve are
advised of paths to
licensure, or given the
option to go before the
Board



State of Florida
Department of Environmental Protection

Drinking Water & Domestic Wastewater
Water Distribution System Operator

Program Handbook

Operator Certification Program
2600 Blair Stone Rd. MS 3506, Tallahassee, FL 32399-2400
Telephone (850) 245-7500 Fax (850) 245-8410

OCP Home Page

Customer Satisfaction Survey

0O|Page Revised: November 2022



Table of Contents

Mission of the Operator Certification Program
Introduction: Please Read This First!

Step One: Examination process
High School Diploma

Minimum Examination Eligibility Requirements
Examination Fees
Wards of the State (Florida only)

Out of State Applicants

Step Two: Licensing process
Licensure Application

Licensure Application Fee

Experience Verification

Employment Verification Current or Past:

What is required when submitting a License application?
Minimum Licensure Eligibility Requirements

Mailing Addresses and Contact Information

Change of Address

Technical Assistance and Professional Training

Related Regulatory Information

Examination Subject Area Overview

Approved Training Courses - Water and Wastewater Treatment Operator
Training outside of Florida

Approved on-line and Community College course list

Approved Training Courses - Water Distribution System Operator
License Renewal and Failure To Renew

Null and Void Licenses

Frequently Asked Questions Concerning Continuing Education
Continuing Education Providers

Approved Correspondence Courses for CEUs

Things to Remember Before Sending in Your Application
Examination Applicants

License Applicants

1|Page

N A A WN

0 0 00 NN NN O

10

10

11

11

12

15

15

15

18

20

21

22

23

24

27
27

27

Revised: November 2022



Mission of the Operator Certification Program

The mission of the Florida Operator Certification Program is to promote public health and safety,
protect the environment, and conserve Florida’s water resources by ensuring that all persons working
in drinking water, water distribution, and wastewater meet the highest standards for certification as
determined by the rules and regulations of the Florida Department of Environmental Protection under
the guidelines of the United States Environmental Protection Agency.

Introduction: Please Read This First!

Chapter 62-602. Florida Administrative Code (F.A.C.) defines specific requirements for application,
examination, licensure, renewal, and regulation of Water and Wastewater Treatment Plant and
Distribution System Operators.

This handbook contains useful information on approved training courses, related regulations and
associations that assist in training or technical programs. We encourage you to carefully read all
information in the handbook before completing an application.

Step One: Examination process

You must meet all minimum eligibility requirements for the examination type and level for which you
are applying. Here is what you will need to be considered eligible to qualify for examination for Water,
Waste water or Water System Distribution operators.

e Complete an examination application in full. [Application must be for examination]

e Include your name, address, telephone number, date of birth, social security number and
level/type of license. If you are requesting special testing accommodations, please send
documentation as to the disability or accommodation needed. A doctor’s note or other
documentation is required to obtain pre-approval. You may be contacted if we need any
additional information.

e One 2 X 2 photo. [Florida wards of the state please provide two photos]

e Provide a copy of the FDEP approved coursework for the level and type of examination
you are applying for. A list of approved coursework is provided in this handbook.

e High school diploma, GED or college transcript showing date of graduation is also
acceptable. Note: All educational diplomas or transcripts from foreign countries must be
accompanied by an evaluation to determine equivalency to a United States High School
diploma. The education evaluation must be conducted by a nationally recognized
credential evaluation service. The National Association of Credential Evaluation Services
(NACES) has a list of companies that you may choose from. Please visit www.naces.org
for a complete list of NACES members.

e The application must be signed and dated by the applicant.

2|Page Revised: November 2022



High School Diploma

To be licensed as a Treatment Plant or Water Distribution System operator in the State of Florida, each
applicant must possess a high school diploma or its equivalent.

Please be aware that there are many on-line & correspondence schools that claim to offer “High